2 ADULTS REQUIRED FOR ASSEMBLING

Save this PDF as:

Size: px
Start display at page:

Download "2 ADULTS REQUIRED FOR ASSEMBLING"

Transcription

1 2 ADULTS REQUIRED FOR ASSEMBLING If you have any questions regarding assembly or if you are missing parts, do not return this item to Retailer Store Please call our customer service number and have your instructions and parts list ready to provide the model name, part name or factory number: Pacific Standard Time: 8:30 am - 4:30 pm Monday to Friday or visit our web site 24 hours a day, 7 days a week for product assistance at or your request to MODEL No.: PRO-5 LOT No.: DATE OF PURCHASE: THIS INSTRUCTION BOOKLET CONTAINS IMPORTANT SAFETY INFORMATION. PLEASE READ AND KEEP FOR FUTURE REFERENCE. Page # 1

2 QUALITY GUARANTEE We are confident that you will be delighted with your VAS Furniture purchase. Should this product be defective in workmanship or materials or fail under normal use, we will repair or replace it for up to 1 year from date of purchase. Every VAS Furniture product is designed to meet your highest expectations. We guarantee that you will immediately see the value of our fine furniture. This warranty gives you specific legal rights and you may also have other rights which vary from State to State. Customer Service: :30 a.m. - 4:30 p.m. PST Monday to Friday MANUFACTURER: VAS FURNITURE CATALOG: Flat Panel Console with Swinging Floater (PRO-5) DATE OF MANUFACTURE: April, 2009 MADE IN CHINA FITS UP TO MOST 56 FLAT PANEL TV S MAXIMUM LOAD 135 LBS MAXIMUM LOAD 95 LBS MAXIMUM SHELF LOAD 50 LBS This unit is intended for use only with the products and maximum weights indicated. Use with other products or products heavier than the maximum weights indicated may result in instability causing possible injury. Notes: TV sets with base support should be placed squarely in the center of the stand with no overhanging on either side. Page # 2

3 Parts List Please read completely through the instructions and verify that all parts listed are present before beginning assembly. A-Top Shelf Frame (1) B- Middle Stretcher (1) C- Bottom Shelf Frame (1) D- Spine (1) E- Left Leg (1) F- Right Leg (1) G- Top Glass (1) H- Glass Shelf (2) I- Front Left Support J- Front Right Support K- Back Left Support L- Back Right Support (1) (1) (1) (1) M- Deluxe Bracket with VESA Plate (1) N- XYZ Mounting Frame (1) O- Monitor Bracket (2) Page # 3

4 Hardware List Please read completely through the instructions and verify that all parts listed are present before beginning assembly. (1)- 5/8 Bolt (48+2 extra) (2)- 3/4 Bolt (4+1 extra) (3)- Lock Washer (50+2 extra) (4)- Flat Washer (5)-Suction Cup (6)- Large Flat Washer (46+2 extra) (22+1 extra) (8+1 extra) (7)- Nut (4+1 extra) (8)- Set Screw (2pcs) Open Wrench (1pcs) Allen Wrench (1) Touch Up Pen (1) Tipping Restraint Hardware Kit (1) (Inside Plastic White Bag) TV Mounting Kit M4 x 12 Bolt (4) M4 x 30 Bolt (4) M5 X 12 Bolt (4) M5 x 30 Bolt (4) M6 x12 Bolt (4) M6 x 35 Bolt (4) M8x16 Bolt (4) M8 x40 Bolt (4) M4 Lock Washer M5 Lock Washer M6 Lock Washer M8 Lock Washer (4) (4) (4) (4) Large Spacer (4) Small Spacer (4) M4/M5 Flat Washer (8) M6/M8 Flat Washer (4) Page # 4

5 Tools Required: Allen Wrench (provided), Open Wrench (provided) and Phillips Screwdriver. Assembly Instructions Note: Please do not fully tighten all bolts until you finish assembling all parts, then go back and fully tighten all bolts, this will make it easier during assembly of unit. 1. Unpack the unit and confirm that you have all the hardware and required parts listed. 2. Locate the Spine (D) and set back face down on a scratch free surface as shown in detail #1. 3. Align the U shape plate holes of Top and Bottom Shelf Frames (A & C) with the threaded inserts on the Spine (D) in place, attach with 5/8" Bolts (1) and Lock Washers & Flat Washers (3 & 4), six bolts per shelf frame. See detail #1. Parts Provided Qty Tools Required A- Top Shelf Frame (1) Allen Wrench C- Bottom Shelf Frame (1) D- Spine (1) (1) - 5/8 Bolt (12) (3) - Lock Washer (12) (4) Flat Washer (12) Page # 5

6 Assembly Instructions 4. Attach Left Leg and Right Leg (E & F) to the Shelf Frames (A & C) using 5/8 Bolts (1) with Washers (3 & 4) through the end bracket holes as shown in detail #2. DO NOT tighten the bolts. Make sure the gap and offsets between the wooden front rail of Top Shlef Frame (A) and the Legs are the same. Loosen the bolts on the wooden front rail and adjust if necessary. 5. Now align and attach the Middle Stretcher (B) between the Left and Right Leg (E & F) in place using six 5/8 Bolts (1) and Washers (3 & 4). See detail #2. Parts Provided Qty Tools Required B Middle Stretcher (1) Allen Wrench E Left Leg (1) F Right Leg (1) (1) - 5/8 Bolt (16) (3) - Lock Washer (16) (4) Flat Washer (16) Page # 6

7 Assembly Instructions 6. Stand the unit upright. 7. For a stable structure, align and attach the Front Left & Right Support (I & J) in place to connect the Top Shelf Frame (A) with both Legs (E & F) using 5/8 Bolts (1) with Washers (3 & 4), as shown in detail #3. 8. Align and attach the Back Left and Back Right Support (K & L) to the Top Shelf Frame (A) and Spine (D) with the 5/8 Bolts (1) with Washers (3 & 4), as shown in detail #3. Parts Required Qty Tools Required I- Front Left Support (1) Allen Wrench J - Front Right Support (1) K Back Left Support (1) L Back Right Support (1) (1) - 5/8 Bolt (12) (3) -Lock Washer (12) (4) -Flat Washer (12) Page # 7

8 Assembly Instructions 9. Go back and securely tighten all the bolts with Allen Wrench provided. 10. In case of uneven floor, Floor Levelers are provided at the bottom of Legs (E & F) and front rail of Bottom Shelf Frame (C). Simply tilt the unit back and raise or lower floor leveler by hand to correct tilting. As shown in detail #4. Parts Required Pre-attached Floor Leveler Tools Required No tool required Page # 8

9 Assembly Instructions to attach Deluxe Bracket w/ VESA Plate 11. Attach Deluxe Bracket with VESA Plate (M) to the top of Spine (D) using six 5/8 Bolts (1) with Lock Washers & Flat Washers (3 & 4) as shown in detail #5. Parts Required Qty Tools Required M Deluxe Bracket with VESA Plate (1) Allen Wrench (1) 5/8 Bolt (6) (3) - Lock Washer (6) (4) Flat Washer (6) Page # 9

10 Assembly Instructions Note: There are two mounting options included in this swinging floater TV console: 1. VESA Plate; 2. XYZ Mounting Frame to accommodate random hole patterns. 12. For LCD 32 or smaller you can mount your LCD directly to the Deluxe Bracket with VESA Plate (M), using the appropriate Bolts through the Lock Washers and Flat Washers through the proper holes of VESA Plate and then into the TV. See detail #6. Note: Hand threading the bolt in the TV Mounting Kit included into the threaded insert on the back of the TV to determine correct size bolt you will require. If you are unable to find the correct one, consult a local hardware store. Parts Required Tools Required See TV Mounting Kit Phillips Screwdriver Page # 10

11 Assembly Instructions Note: For Plasma and LCD TVs larger than 32, you must use the XYZ Mounting Frame (N) provided. The XYZ Mounting Frame will accommodate large LCD without VESA Hole Patterns and Plasma TV s with Random Hole Patterns. 13. Attach XYZ Mounting Frame (N) to the Deluxe Bracket with VESA Plate (M), using 3/4 Bolts (2) with Large Flat Washers (6) through the mounting plate and appropriate hole set on VESA Plate, through the other Large Flat Washers (6) and Lock Washers (3) then secure with Nut (7), as shown in detail #7. Parts Provided Qty Tools Required N XYZ Mounting Frame (1) Allen Wrench (2) 3/4 Bolt (4) Open Wrench (3) Lock Washer (4) (6) Flat Washer (8) (7) Nut (4) Page # 11

12 Mounting Monitor Bracket to a television with a flat back Note: For televisions with a curved back or recessed back proceed directly to step # Please refer to detail #8 & 8A to determine the correct size bolt your TV requires by several try. If you are unable to find the correct bolt, consult a local hardware store. 15. Once you have determined the correct diameter Bolt, please follow the appropriate Diagram below; Insert the selected short Bolt with Washers into the upper holes of TV. As shown in detail #8A. Note: Lean the TV up against a wall or other solid surface when attaching with the Monitor Brackets (O). DO NOT place the TV face down on the glass this may cause permanent damage. 16. Proceed to insert the selected longer Bolt with Washers and Spacer into the bottom holes of TV as shown in detail #8. Make sure the Monitor Brackets (O) are centered and level with each other. Tighten the bolts securing the Monitor Brackets (O) to the TV. Page # 12

13 Mounting Monitor Bracket to a television with a curved / recess back 17. Please refer to detail #9 to determine the correct size bolt your TV requires by several try. If you are unable to find the correct bolt consult a local hardware store. 18. Once you have determined the correct size of Bolt, please follow the appropriate Diagram below, and insert the longer bolt with appropriate Washers & Spacer as shown in detail # Make sure the Monitor Brackets (O) are vertically centered and level with each other. Tighten the bolts securing the Monitor Brackets (O) to the TV. Parts Provided Qty Tools Required O Monitor Bracket (2) Phillips Screwdriver TV Mounting Kit Page # 13

14 Assembly Instructions 20. Now you can hang your Plasma onto the XYZ Mounting Frame (N). For additional safety please screw two 5/8 Bolts (1) into the upper hooks of Monitor Brackets (O) to prevent TV from falling. See detail #10. Parts Provided Qty Tools Required (1) 5/8 Bolt (2) Allen Wrench Page # 14

15 Assembly Instructions 21. Insert the Suction Cups (5) into the top holes of Top & Bottom Shelf Frames (A & C) and Middle Stretcher (B). Make sure they go all the way in. See detail # Insert the Top Glass & Glass Shelves (G & H) in place. Make sure the Glass Shelf sits correctly and goes all the way against the Spine to prevent falling easily and getting damage. Once the Middle Glass Shelf (with plastic filler over the back curve) is inserted all the way into the U shape Glass Clip on the Spine, screw two Set Screws (8) into the Glass Clip to secure the shelf in place. See detail #11. Note: If glass is scratched you can repair by using a BLACK marker and filling in scratched area from underneath. Parts Provided Qty Tools Required G- Top Glass (1) No Tool Required H- Glass Shelf (2) (5)- Suction Cup (22) (8)- Set Screw (2) Page # 15

16 TIPPING RESTRAINT HARDWARE Note: We have included one Tipping Restraint Hardware bag for this Unit. When properly installed, this restraint can provide protection against the unexpected tipping of the Unit due to small tremors, bumps or climbing. We strongly recommend mounting this hardware to a wall stud and your Unit when assembling and using your console. Please carefully read the instructions printed on the plastic white bag. Note: You must install the Tipping Restraint Hardware with the unit in use to prevent any accidents or damage to the unit. Tools Required: Allen Wrench (provided), Phillips Screwdriver, Mallet, Power Drill, and 3/8 Drill Bit. A Touch-Up Pen has been provided to repair any small nicks or scratches that may occur during assembly or shipping. Your assembly should now be complete. Thank you for your purchase. Page # 16

17 IF YOU REQUIRED TO ORDER PARTS PLEASE USE THE LIST BELOW Flat Panel Console with Swinging Floater (PRO-5) *PRO-5-1-S Spine *PRO-5-27-M8LW M8 Lock Washer *PRO-5-2-TG Top Glass *PRO-5-28-M4x12B M4 x 12 Bolt *PRO-5-3-GS Glass Shelf *PRO-5-29-M4x30B M4 x 30 Bolt *PRO-5-4-LL Left Leg *PRO-5-30-M5x12B M5 X 12 Bolt *PRO-5-5-RL Right Leg *PRO-5-31-M5x30B M5 x 30 Bolt *PRO-5-6-DBWP Deluxe Bracket w/vesa Plate *PRO-5-32-M6x12B M6 x 12 Bolt *PRO-5-7-MB Monitor Bracket *PRO-5-33-M6x35B M6 x 35 Bolt *PRO-5-8-MF Mounting Frame *PRO-5-34-M8x16B M8 X 16 Bolt *PRO-5-9-PC Plastic Cover *PRO-5-35-M8x40B M8 x 40 Bolt *PRO /8B 5/8 Bolt *PRO-5-36-TRHK Tipping Restraint Hardware Kit *PRO /4B 3/4 Bolt *PRO-5-37-TUP Touch Up Pen *PRO-5-12-SS Set Screw *PRO /4CA 1 3/4 Concrete Anchor *PRO SFW Small Flat Washer *PRO /2LB 2 1/2 Lag Bolt *PRO LW Lock Washer *PRO-5-40-CH Complete Hardware *PRO-5-15-SC Suction Cup *PRO-5-41-FL Floor Leveler *PRO-5-16-N Nut *PRO-5-42-RPG Round Plastic Grommet *PRO-5-17-LFW Large Flat Washer *PRO-5-43-OPG Oval Plastic Grommet *PRO-5-18-OW Open Wrench *PRO-5-44-MS Middle Stretcher *PRO-5-19-AW Allen Wrench *PRO-5-45-BSF Bottom Shelf Frame *PRO-5-20-SS Small Spacer *PRO-5-46-PEC Plastic End Cap *PRO-5-21-LS Large Spacer *PRO-5-47-TSF Top Shelf Frame *PRO-5-22-M4M5FW M4/M5 Flat Washer (for TV mounting) *PRO-5-48-WFR Wooden Front Rail *PRO-5-23-M6M8FW M6/M8 Flat Washer (for TV mounting) *PRO-5-49-FLS Front Left Support *PRO-5-24-M4LW M4 Lock Washer *PRO-5-50-FRS Front Right Support *PRO-5-25-M5LW M5 Lock Washer *PRO-5-51-BLS Back Left Support *PRO-5-26-M6LW M6 Lock Washer *PRO-5-52-BRS Back Right Support

2 ADULTS REQUIRED FOR ASSEMBLING

2 ADULTS REQUIRED FOR ASSEMBLING 2 ADULTS REQUIRED FOR ASSEMBLING If you have any questions regarding assembly or if you are missing parts, do not return this item to Retailer Store Please call our customer service number and have your

More information

Metro 3-in-1 TV Console (SMXL-6)

Metro 3-in-1 TV Console (SMXL-6) Metro 3-in-1 TV Console (SMXL-6) LOT NUMBER: DATE PURCHASED: / / This item is designed to be 3-in-1 configuration. Please choose which of the 3 options suits your needs. DO NOT discard any of the hardware

More information

ADULT ASSEMBLY REQUIRED

ADULT ASSEMBLY REQUIRED ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if you are missing parts, do not return this item to the Retailer Store Please call our customer service number and have your instructions

More information

ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES

ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES If you have any questions regarding assembly or if you are missing parts, do not return this item to the retailer.

More information

54" 3-in-1 TM Console Model # XLMEC54-LR U.S. Patents 8,079,311 & 8,191,485

54 3-in-1 TM Console Model # XLMEC54-LR U.S. Patents 8,079,311 & 8,191,485 LOT NUMBER: DATE PURCHASED: / / 54" 3-in-1 TM Console U.S. Patents 8,079,311 & 8,191,485 This item is designed to be a 3-in-1 configuration. Please choose the option that best suits your needs. DO NOT

More information

ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES

ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES If you have any questions regarding assembly or if you are missing parts, do not return this item to the Sam s Wholesale

More information

Signa Gaming Theater TM 3-in-1 TM TV Stand Model # SIG3IN1CGT U.S. Patents 8,079,311 & 8,191,485 and other Patent Pending

Signa Gaming Theater TM 3-in-1 TM TV Stand Model # SIG3IN1CGT U.S. Patents 8,079,311 & 8,191,485 and other Patent Pending LOT NUMBER: DATE PURCHASED: / / Signa Gaming Theater TM 3-in-1 TM TV Stand Model # SIG3IN1CGT U.S. Patents 8,079,311 & 8,191,485 and other Patent Pending This item is designed to be a 3-in-1 configuration.

More information

Santa Fe 3-in-1 TM Console Stock # XLSFEC54-WN U.S. Patent 8,622,005

Santa Fe 3-in-1 TM Console Stock # XLSFEC54-WN U.S. Patent 8,622,005 LOT NUMBER: DATE PURCHASED: / / Santa Fe 3-in-1 TM Console U.S. Patent 8,22,00 This item is designed to be a 3-in-1 configuration. Please choose the option that best suits your needs. DO NOT discard any

More information

Belhaven Open Bookcase Model # BEHBK

Belhaven Open Bookcase Model # BEHBK LOT NUMBER: DATE PURCHASED: / / Belhaven Open Bookcase ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased.

More information

Pearson Open Bookcase Model # PSBK

Pearson Open Bookcase Model # PSBK LOT NUMBER: DATE PURCHASED: / / Pearson Open Bookcase ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased.

More information

Tuscany 32" x 79" Open Bookcase

Tuscany 32 x 79 Open Bookcase Tuscany 32" x 79" Open Bookcase ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES If you have any questions regarding assembly or if you are missing parts, do not return

More information

Samford Contemporary Computer Desk Model # JCS AD

Samford Contemporary Computer Desk Model # JCS AD LOT NUMBER: DATE PURCHASED: / / Samford Contemporary Computer Desk ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES AS RECEIVED If you have any questions regarding

More information

Whalen Furniture Mfg. Factory No. 5 Page # 1

Whalen Furniture Mfg. Factory No. 5 Page # 1 If you have any questions regarding assembly or if you are missing parts, do not return this item to Sam s Wholesale Club Please call our customer service number and have your instructions and parts list

More information

Mercer Dining Bench Stock # BH

Mercer Dining Bench Stock # BH LOT NUMBER: DATE PURCHASED: / / Mercer Dining Bench ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased.

More information

Model # XL-44 / XL-44E. U.S. Patent 8,561,551 CA Patent 2,811,974

Model # XL-44 / XL-44E. U.S. Patent 8,561,551 CA Patent 2,811,974 3-in-1 TM TV Stand Model # XL-44 / XL-44E U.S. Patent 8,561,551 CA Patent 2,811,974 LOT NUMBER: ATE PURCHASE: / / This item is designed to be a 3-in-1 configuration. Please choose the option that best

More information

Flat Panel Console (PRO-9)

Flat Panel Console (PRO-9) LOT NUMBER: DATE PURCHASED: / / Flat Panel Console (PRO-9) Entertainment Center MADE IN CHINA Model: PRO-9 IMPORTER: COMERCIALIZADORA MÉXICO AMERICANA, S. DE R.L. DE C.V. AV. NEXTENGO NO. 78 COL. SANTA

More information

Menards_ BARSTON 42'' DUAL-USE FIREPLACE Model # WS /WS

Menards_ BARSTON 42'' DUAL-USE FIREPLACE Model # WS /WS LOT NUMBER: DATE PURCHASED: / / Menards_ BARSTON 42'' DUAL-USE FIREPLACE ADULT ASSEMBLY AND SET-UP REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item

More information

Belhaven Workstation Model # BEHWS

Belhaven Workstation Model # BEHWS LOT NUMBER: DATE PURCHASED: / / Belhaven Workstation ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased.

More information

Hastings 3-in-1 Gaming Theater TM Console Model # HST3IN1C U.S. Patents 8,079,311 & 8,191,485 and other Patent Pending

Hastings 3-in-1 Gaming Theater TM Console Model # HST3IN1C U.S. Patents 8,079,311 & 8,191,485 and other Patent Pending LOT NUMBER: DATE PURCHASED: / / Hastings 3-in-1 Gaming Theater TM Console U.S. Patents 8,079,311 & 8,191,485 and other Patent Pending This item is designed to be a 3-in-1 configuration. Please choose the

More information

Braxton 7-pc Dining Set (Chair) Model # BRA7PD-E

Braxton 7-pc Dining Set (Chair) Model # BRA7PD-E LOT NUMBER: DATE PURCHASED: / / Braxton 7-pc Dining Set (Chair) ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where

More information

Dalton Park 5pc Dining Set

Dalton Park 5pc Dining Set Stock #: BH12-084-499-04 Lot Number: Date Purchased: Date 2014-09-10 Rev. 2 Factory: WOFUVI THIS INSTRUCTION BOOKLET CONTAINS IMPORTANT SAFETY INFORMATION. PLEASE READ AND KEEP FOR FUTURE REFERENCE. STOP

More information

Steele TV Stand Stock # BH

Steele TV Stand Stock # BH LOT NUMBER: DATE PURCHASED: / / Steele TV Stand Stock # BH46-084-899-02 ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store

More information

Victory 7-pc Dining Set (Table) Model # VIC7PD-S

Victory 7-pc Dining Set (Table) Model # VIC7PD-S LOT NUMBER: DATE PURCHASED: / / Victory 7-pc Dining Set (Table) ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where

More information

Stanford Fireplace Console Model # GOE57CON26FP

Stanford Fireplace Console Model # GOE57CON26FP LOT NUMBER: DATE PURCHASED: / / Stanford Fireplace Console ADULT ASSEMBLY AND SET-UP REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store

More information

Media Fireplace Console Stock # WMFP48FH-10

Media Fireplace Console Stock # WMFP48FH-10 LOT NUMBER: DATE PURCHASED: / / Media Fireplace Console ADULT ASSEMBLY AND SET-UP REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where

More information

Leland 42" Fireplace Console

Leland 42 Fireplace Console LOT NUMBER: DATE PURCHASED: / / Leland 42" ireplace Console Model # WS42OW23W ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the

More information

Belhaven Executive Desk Model # BEHED

Belhaven Executive Desk Model # BEHED LOT NUMBER: DATE PURCHASED: / / Belhaven Executive Desk ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased.

More information

TV Console Model # AVCLEC60-DB

TV Console Model # AVCLEC60-DB LOT NUMBER: DATE PURCHASED: / / TV Console ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased. Please

More information

Graysen Manager s Chair Model # WC-666

Graysen Manager s Chair Model # WC-666 LOT NUMBER: DATE PURCHASED: / / Graysen Manager s Chair ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES AS RECEIVED. If you have any questions regarding assembly or

More information

Big Sky Counter Height Table

Big Sky Counter Height Table LOT NUMBER: ATE PURCHASE: / / Big Sky Counter Height Table Model # BSKY-6806 AULT ASSEMBLY REQUIRE If you have any questions regarding assembly or if parts are missing, O NOT return this item to the store

More information

Leadenhall Collection Hutch Model # JCS H

Leadenhall Collection Hutch Model # JCS H LOT NUMBER: DATE PURCHASED: / / Leadenhall Collection Hutch ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES AS RECEIVED If you have any questions regarding assembly

More information

Triton Wood Veneer Bookcase Model # ODUS-TWVB

Triton Wood Veneer Bookcase Model # ODUS-TWVB Triton Wood Veneer Bookcase LOT NUMBER: DATE PURCHASED: / / ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was

More information

Jasper Chrome & Glass Desk Model # ODUS-CGTD

Jasper Chrome & Glass Desk Model # ODUS-CGTD LOT NUMBER: DATE PURCHASED: / / Jasper Chrome & Glass Desk ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES AS RECEIVED If you have any questions regarding assembly

More information

Bookcase ITM. / ART Model # KARLBK-N1 ASSEMBLY INSTRUCTIONS

Bookcase ITM. / ART Model # KARLBK-N1 ASSEMBLY INSTRUCTIONS Bookcase ITM. / ART. 1158049 Model # KARLBK-N1 ASSEMBLY INSTRUCTIONS IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY If you have any questions regarding assembly or if parts are missing, DO NOT

More information

3-in-1 TM Flat Panel Console Model # XL-10

3-in-1 TM Flat Panel Console Model # XL-10 LOT NUMBER: DATE PURCHASED: / / 3-in-1 TM Flat Panel Console This item is designed to be a 3-in-1 configuration. Please choose the option that best suits your needs. DO NOT discard any of the hardware

More information

TV Console Model # AVCBEC60-SMB

TV Console Model # AVCBEC60-SMB LOT NUMER: DATE PURCHASED: / / TV Console ADULT ASSEMLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased. Please

More information

Avignon 5-pc Dining Set (Side Chair) Model # AN5PD

Avignon 5-pc Dining Set (Side Chair) Model # AN5PD LOT NUMBER: DATE PURCHASED: / / Avignon 5-pc Dining Set (Side Chair) ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where

More information

Menards_ GLENMORE 60'' MEDIA FIREPLACE Model # WS /WS

Menards_ GLENMORE 60'' MEDIA FIREPLACE Model # WS /WS LOT NUMBER: DATE PURCHASED: / / Menards_ GLENMORE 60'' MEDIA FIREPLACE ADULT ASSEMBLY AND SET-UP REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to

More information

Raine Desk White Model #SPLS-RDS-WH

Raine Desk White Model #SPLS-RDS-WH LOT NUMER: DATE PURCHASED: / / Raine Desk White ADULT ASSEMLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased.

More information

3-in-1 TM TV Console Model # XL-25E U.S. Patent 8,622,005

3-in-1 TM TV Console Model # XL-25E U.S. Patent 8,622,005 LOT NUMBR: DAT PURCHASD: / / 3-in-1 TM TV Console Model # XL-2 U.S. Patent 8,22,00 This item is designed to be a 3-in-1 configuration. Please choose the option that best suits your needs. DO NOT discard

More information

ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS SKU # 693964 Model #WSFP46ECHD-8 ASSEMBLY INSTRUCTIONS Grafton 46 inch Media Console Infrared Electric Fireplace in Medium Brown Finish Questions, problems, missing parts? Before returning to the store,

More information

Media Fireplace Console Stock # MFC-23

Media Fireplace Console Stock # MFC-23 LOT NUMBER: DATE PURCHASED: / / Media Fireplace Console Stock # MFC- ADULT ASSEMBLY AND SET-UP REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to

More information

SAM. Model: STV-C65 LCD Mobile Visualized Stand Instruction Manual. Weight Capacity: 1251bs / 56.7kg Suits LCD Flat Panel Display: 42"-55" Page 20

SAM. Model: STV-C65 LCD Mobile Visualized Stand Instruction Manual. Weight Capacity: 1251bs / 56.7kg Suits LCD Flat Panel Display: 42-55 Page 20 SAM Model: STV-C65 LCD Mobile Visualized Stand Instruction Manual Weight Capacity: 1251bs / 56.7kg Suits LCD Flat Panel Display: 42"-55" 20 Step 6 LCD Mobile Lift Stand Model: STV-C65 Cable management

More information

Autumn Lane 5-pc Dining Set Stock # BH

Autumn Lane 5-pc Dining Set Stock # BH LOT NUMBR: DAT OF PURCHAS: / / Autumn Lane 5-pc Dining Set ADULT ASSMBLY RQUIRD If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased.

More information

CHARLESTON 54'' Media Fireplace Model # WS FP

CHARLESTON 54'' Media Fireplace Model # WS FP LOT NUMBER: DATE PURCHASED: / / CHARLESTON 54'' Media Fireplace Model # WS3062426FP ADULT ASSEMBLY AND SET-UP REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return

More information

Sumner Corner Media Fireplace Stock # SUMCMF-23

Sumner Corner Media Fireplace Stock # SUMCMF-23 LOT NUMBER: DATE PURCHASED: / / Sumner Corner Media Fireplace ADULT ASSEMBLY AND SET-UP REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store

More information

TV Console. ITM. / ART Model # DER66C-R1 ASSEMBLY INSTRUCTIONS IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

TV Console. ITM. / ART Model # DER66C-R1 ASSEMBLY INSTRUCTIONS IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY LOT NUMBER: DATE PURCHASED: / / TV Console ITM. / ART. 1129857 Model # DER66C-R1 ASSEMBLY INSTRUCTIONS IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY If you have any questions regarding assembly

More information

Base Cabinet w/drawers

Base Cabinet w/drawers Base Cabinet w/drawers WSBC-4C Dark Cherry finish WSBC-4W White finish ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES AS RECEIVED Pacific Standard Time: 8:30 a.m.

More information

ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES AS RECEIVED

ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES AS RECEIVED ADULT ASSEMBLY REQUIRED DUE TO THE PRESENCE OF SMALL PARTS, SHARP POINTS, SHARP EDGES AS RECEIVED Parts List Please read completely through the instructions and verify that all parts listed are present

More information

Tilting Wall Mount Fits 37" to 70" Flat Panel TVs Model No: DCD13020

Tilting Wall Mount Fits 37 to 70 Flat Panel TVs Model No: DCD13020 THIS INSTRUCTION BOOKLET CONTAINS IMPORTANT SAFETY INFORMATION. PLEASE READ AND KEEP FOR FUTURE REFERENCE. Lot Number: Date: Tilting Wall Mount Fits 37" to 70" Flat Panel TVs Model No: DCD1300 MIN:7.87

More information

TP4463. ASSeMBly INSTruCTIONS FLAT PANEL TV MOUNTING SYSTEM OPTION 1 OPTION 2 OPTION 3

TP4463. ASSeMBly INSTruCTIONS FLAT PANEL TV MOUNTING SYSTEM OPTION 1 OPTION 2 OPTION 3 TP63 FLAT PANEL TV MOUNTING SYSTEM OPTION 1 OPTION 2 OPTION 3 Flat Panel TV Stand Stand with TV Mounting System Stand with Wall Mount ASSeMBly INSTruCTIONS for your safety, please follow these precautions:!

More information

Flat Panel TV Cart Instruction Manual SKU: STAND-TV02D Scan the QR code with your mobile device or follow the link for helpful videos and specifications related to this product. https://vivo-us.com/products/stand-tv02d

More information

Ottoman Gaming Chair Model #WC-502D

Ottoman Gaming Chair Model #WC-502D LOT NUMBER: DTE PURHSED: / / Ottoman Gaming hair Model #W-502D DULT SSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it

More information

DX-TVMLPTB03. Low-Profile TV Wall Mount ASSEMBLY GUIDE. For either wood-stud or concrete wall installations

DX-TVMLPTB03. Low-Profile TV Wall Mount ASSEMBLY GUIDE. For either wood-stud or concrete wall installations ASSEMBLY GUIDE DX-TVMLPTB03 Low-Profile TV Wall Mount For either wood-stud or concrete wall installations Safety information and specifications...2 Tools needed...........................3 Package contents......................3

More information

Installation Instruction

Installation Instruction Tools Needed for Assembly Stud finder (for wood stud wall) Pencil Mark Electric drill Wood Stud Wall Installation Step 1. Locate the Wood Studs Installation Instruction Drill bit (for wood stud wall) Masonry

More information

19 to 39 TV WALL MOUNT - FULL MOTION

19 to 39 TV WALL MOUNT - FULL MOTION 19 to 39 TV WALL MOUNT - FULL MOTION RF-HTVMMAB For wood-stud and concrete wall installations Safety information and specifications...2 Tools needed...2 Package contents...3 Installation instructions...5

More information

Assembly Instructions for Model: MF110

Assembly Instructions for Model: MF110 Assembly Instructions for Model: MF110 Thank you for choosing a Sanus Systems VisionMount wall mount. The MF110 is designed to mount LCD flat panels with VESA (Video Electronics Standards Association)

More information

Installation and Assembly: LCD UPRIGHT STAND FOR PEDESTAL CABINETS

Installation and Assembly: LCD UPRIGHT STAND FOR PEDESTAL CABINETS Installation and Assembly: LCD UPRIHT STAND OR PEDESTAL CABINETS Part Number 49-5672-30 EATURES Take all of the guess work out of selecting the proper stand for your pedestal cabinets. This custom stand

More information

Santa Fe Kitchen Cart with Metal Shelves Stock # SFKCWMS

Santa Fe Kitchen Cart with Metal Shelves Stock # SFKCWMS LOT NUMBER: TE PURHSE: / / Santa Fe Kitchen art with Metal Shelves ULT SSEMBLY REQUIRE If you have any questions regarding assembly or if parts are missing, O NOT return this item to the store where it

More information

MM540 Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS

MM540 Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS MM50 Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS Please read this entire manual before you begin. Do not unpack any contents until you verify all requirements on PAGE.

More information

O-Sullivan King 4 Poster Bed O-Sullivan Queen 4 Poster Bed Parts and Hardware List

O-Sullivan King 4 Poster Bed O-Sullivan Queen 4 Poster Bed Parts and Hardware List Parts and Hardware List A. Left Headboard Post 1 pc B. Right Headboard Post 1 pc C. Left Footboard Post 1 pc D. Right Footboard Post 1 pc E. Headboard Panel 1 pc F. Footboard Rail 1 pc. Spindles 4 pcs

More information

FML64S ASSEMBLY INSTRUCTIONS

FML64S ASSEMBLY INSTRUCTIONS FML64S ASSEMBLY INSTRUCTIONS Please read this instruction manual carefully before assembly Fits 42-84in plasma and LCD TVs Weight Capacity 60kg (32lbs) MetraHomeTheater.com 866-839-987 460 Walker Street

More information

Tilting Flat Panel Wall Mount Installation Guide

Tilting Flat Panel Wall Mount Installation Guide Tilting Flat Panel Wall Mount Installation Guide Model: A580TM Easy installation Built-in level for easy positioning Safety bolts lock the TV on the mount Easy to adjust tilt angles: +5 to -15 degrees

More information

PFW 6875 Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids

PFW 6875 Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids Maximum Flat Panel Weight: 160 lb. / 72.57 kg. Included Components Wall Mount (Qty 1) Extension Brackets (Qty 2) Bracket (Qty 1 Pair) 5/16 Flat Washers (Qty 4) Universal Spacers (Qty 8) M5 Allen Driver

More information

Assembly InstructIons

Assembly InstructIons tp50 FLAT PANEL TV MOUNTING SYSTEM OPTION OPTION 2 OPTION 3 Flat Panel TV Stand Stand with TV Mounting System Stand with Wall Mount Assembly InstructIons for your safety, please follow these precautions:!

More information

MM340 Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS

MM340 Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS MM30 Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS Please read this entire manual before you begin. Do not unpack any contents until you verify all requirements on PAGE.

More information

AS-TX86. Please read these instructions carefully before using. This model will hold most Flat Panel TVs. Load capacity: 60kg (132Lbs).

AS-TX86. Please read these instructions carefully before using. This model will hold most Flat Panel TVs. Load capacity: 60kg (132Lbs). AS-TX86 Please read these instructions carefully before using. This model will hold most 52-84 Flat Panel TVs. Load capacity: 60kg (132Lbs). AS-TX86 Information Please read these instructions carefully

More information

Raine File White Model # SPLS-RFL-WH

Raine File White Model # SPLS-RFL-WH LOT NUMBER: DATE PURCHASED: / / Raine File White ADULT ASSEMBLY REQURED f you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased.

More information

PFW Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids

PFW Installation Guide Installationsanleitung, Guía de Instalacíon, Guida de Installazione, Guide d Installation, Installatie gids Maximum Flat Panel Weight: 100 lb. / 45.35 kg. Included Components Wall Mount (Qty 1) Extension Bracket (Qty 1 Pair) Bracket (Qty 1 Pair) 5/16 Flat Washers (Qty 4) Universal Spacers (Qty 8) M5 Allen Driver

More information

SB-WM-ART2-L-BL SB-WM-ART2-XL-BL

SB-WM-ART2-L-BL SB-WM-ART2-XL-BL SB-WM-ART2-L-BL SB-WM-ART2-XL-BL Weatherproof Universal Dual-Arm Articulating Mount for Large TVs INSTALLATION MANUAL WARNING The maximum weight of this wall mount is 150 lbs (68.04 kg). Use with heavier

More information

INSTALLATION INSTRUCTIONS. PLASMA TV WALL MOUNT TILT Universal (RGTU-210) WARNINGS WARNING

INSTALLATION INSTRUCTIONS. PLASMA TV WALL MOUNT TILT Universal (RGTU-210) WARNINGS WARNING PLASMA TV WALL MOUNT TILT Universal (RGTU-210) S CAUTION CAUTION CAUTION A alerts you to the possibility of serious injury or death if you do not follow the instructions. A CAUTION alerts you to the possibility

More information

SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL

SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL Strong Razor Series Articulating Mount for Large and Extra Large Displays INSTRUCTION MANUAL Installation Manual Warnings: Installation of this product should be done

More information

SM-RAZOR-T-M/L/XL. Strong Low Profile Tilt Mount for Ultra-Thin Flat-Panel TVs INSTRUCTION MANUAL

SM-RAZOR-T-M/L/XL. Strong Low Profile Tilt Mount for Ultra-Thin Flat-Panel TVs INSTRUCTION MANUAL SM-RAZOR-T-M/L/XL Strong Low Profile Tilt Mount for Ultra-Thin Flat-Panel TVs INSTRUCTION MANUAL WARNINGS: Installation of this product should be done by a qualified professional. Do not begin installation

More information

PFW 6851 Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS

PFW 6851 Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS 9531-007-Z00-01 Table of Contents Warning Statements 2 Parts List 3 Installation Tools 3 Wood Stud Installation 5 Concrete Surface Installation

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS Universal Low Profile Flat Mount Model: U.S. Toll Free: 1-866-752-6271 Outside N. America: 1-503-748-5799 E-mail: ts@planar.com FRANCE Phone: +33 5 6378 3810 E-mail: emeats@planar.com

More information

HARDWOOD CLOSET SYSTEM

HARDWOOD CLOSET SYSTEM ITEM #0020720 HARDWOOD CLOSET SYSTEM MODEL #WSCO-72C-AR ATTACH YOUR RECEIPT HERE Serial Number Purchase Date Questions, problems, missing parts? Before returning to your retailer, call our customer service

More information

SM-RAZOR-F-M/L/XL. Strong Low Profile Fixed Mount for Ultra-Thin Flat-Panel TVs INSTALLATION MANUAL

SM-RAZOR-F-M/L/XL. Strong Low Profile Fixed Mount for Ultra-Thin Flat-Panel TVs INSTALLATION MANUAL SM-RAZOR-F-M/L/XL Strong Low Profile Fixed Mount for Ultra-Thin Flat-Panel TVs INSTALLATION MANUAL WARNINGS: Installation of this product should be done by a qualified professional. Do not begin installation

More information

TV WALL MOUNT ASSEMBLY GUIDE RF-TVMLPT01V2

TV WALL MOUNT ASSEMBLY GUIDE RF-TVMLPT01V2 TV WALL MOUNT RF-TVMLPT01V2 For wood-stud and concrete wall installations Safety information and specifications...2 Tools needed...2 Package contents...3 Installation instructions...4 ASSEMBLY GUIDE Before

More information

MM750 Installation Instructions

MM750 Installation Instructions MM750 Installation Instructions IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS Please read this entire manual before you begin. Do not unpack any contents until you verify all requirements on

More information

SB-WM-ART1-M-BL. Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL

SB-WM-ART1-M-BL. Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL SB-WM-ART1-M-BL Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL WARNING The maximum weight of this wall mount is 90 lbs (41 kg). Use with heavier than the maximum

More information

Tilting & Swiveling Plasma/LCD Flat Panel Wall Mount Installation Guide Model: A380SM

Tilting & Swiveling Plasma/LCD Flat Panel Wall Mount Installation Guide Model: A380SM Tilting & Swiveling Plasma/LCD Flat Panel Wall Mount Installation Guide Model: A380SM Easy installation Built-in level for easy positioning Corrective leveling adjustments after installation Forward /

More information

#916 CLASSIC 16 GUN CABINET ASSEMBLY INSTRUCTIONS

#916 CLASSIC 16 GUN CABINET ASSEMBLY INSTRUCTIONS Thank you for purchasing this quality product. A list of PARTS and INSTRUCTIONS is included to assist you. Unpack and identify all parts included on the Parts List and Hardware List. If parts are missing,

More information

LCD/Plasma Mount Manual

LCD/Plasma Mount Manual LCD/Plasma Mount Manual Product Overview: Thank you for your Cheetah Mount purchase. All Cheetah Mounts are designed to provide excellent function, high quality, easy installation and stylish appearance.

More information

Installation Instructions

Installation Instructions Articulating Dual Monitor Mount Stand Installation Instructions UNPACKING Carefully open the carton, remove contents, and place them on a protected surface to avoid damage. Check the parts and the Supplied

More information

Assembly Instructions for Model: VMPL3

Assembly Instructions for Model: VMPL3 Assembly Instructions for Model: VMPL3 Thank you for choosing a Sanus Systems VisionMount Wall Mount. The VMPL3 is designed to hold 27-84 Flat Panel LCD or Plasma Displays weighing up to 280 lbs. It will

More information

9 Piece Counter Height Dining Set

9 Piece Counter Height Dining Set 9 Piece ounter Height Dining Set ITM. / ART. 2000706 Model # SAV9PH-N ASSEMLY INSTRUTIONS IMPORTANT, RETAIN FOR FUTURE REFERENE: READ AREFULLY If you have any questions regarding assembly or if parts are

More information

Tilting, Swiveling & Rotating Flat Panel Wall Mount

Tilting, Swiveling & Rotating Flat Panel Wall Mount Tilting, Swiveling & Rotating Flat Panel Wall Mount Model: VXA980TC +5 to -5 +5 to -5 Supports most 0-80 Flat Panel TVs Maximum Weight Capacity: 32 lbs. Supports VESA Sizes up to 600x500 For technical

More information

Mobile TV Cart Instruction Manual SKU: STAND-TV03E Scan the QR code with your mobile device or follow the link for helpful videos and specifications related to this product. https://vivo-us.com/products/stand-tv03e

More information

Sagemoor 2-pk Dining Chairs

Sagemoor 2-pk Dining Chairs LOT NUMR: DAT PURHASD: / / Sagemoor 2-pk Dining hairs Model # SAG2PK- ASSMLY INSTRUTIONS IMPORTANT, RTAIN FOR FUTUR RFRN: RAD ARFULLY If you have any questions regarding assembly or if parts are missing,

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS Universal Low Profile Tilt Mount Model: U.S. Toll Free: 1-866-752-6271 Outside N. America: 1-503-748-5799 E-mail: ts@planar.com FRANCE Phone: +33 5 6378 3810 E-mail: emeats@planar.com

More information

Flat Panel Stand FPZ-655. for 32" to 55" Flat Panel Screens FEATURES. Reinforced universal adapter plate for a strong hold

Flat Panel Stand FPZ-655. for 32 to 55 Flat Panel Screens FEATURES. Reinforced universal adapter plate for a strong hold FPZ-655 Flat Panel Stand for 32" to 55" Flat Panel Screens For a viewing experience that really stands out, Peerless FPZ-655 Universal Flat Panel Stand for 32" 55" flat panel TVs provides a brilliant combination

More information

INSTALL INSTRUCTIONS WELCOME TO THE NEWAGE PERFORMANCE CABINETRY SERIES NEWAGE STEEL WELDED CABINETRY

INSTALL INSTRUCTIONS WELCOME TO THE NEWAGE PERFORMANCE CABINETRY SERIES NEWAGE STEEL WELDED CABINETRY NEWAGE STEEL WELDED CABINETRY WELCOME TO THE NEWAGE PERFORMANCE CABINETRY SERIES ALL CABINETS MUST BE MOUNTED TO STUDS ON A SECURE WALL, AS PER THESE INSTRUCTIONS. FAILURE TO DO SO MAY RESULT IN SERIOUS

More information

Monoprice Adjustable Tilt/Swivel Flat Panel Wall Mount Model MLB-109B/RLB-102B (PID# 4926)

Monoprice Adjustable Tilt/Swivel Flat Panel Wall Mount Model MLB-109B/RLB-102B (PID# 4926) Monoprice Adjustable Tilt/Swivel Flat Panel Wall Mount Model MLB-109B/RLB-102B (PID# 4926) VESA Compliant up to 770x480 Max Weight: 125lbs UNPACKING INSTRUCTIONS Carefully open the carton, remove the contents

More information

Riverside. Oakmont Queen Storage Bed Assembly Instructions

Riverside. Oakmont Queen Storage Bed Assembly Instructions Queen Storage Bed Page 1 of 7 8 pcs. 8 pcs. 1 pc. 1 pc. 8 pcs. 8 pcs. 8 pcs. 8 pcs. 1 pc. 1 pc. 20270 --5/0 Sleigh Headboard 20274 --5/0-6/6 Bed Rails 20273 -- 5/0 Storage Footboard, Panels, Slats Queen

More information

PRINCESS SINGLE BED WITH TRUNDLE

PRINCESS SINGLE BED WITH TRUNDLE PRINCESS SINGLE BED WITH TRUNDLE If you have any questions regarding assembly or if you are missing parts, do not return this item to Sam s Wholesale Club Please call our customer service number and have

More information

Install Instructions. NewAge Steel Welded Tall Locker

Install Instructions. NewAge Steel Welded Tall Locker Kit Contains Full Width Adjustable Steel Shelves (4) Height-Adjustable Steel Leveling Legs (4) Aluminum Door Trim (2) 2.5 x ¼ Cabinet Mounting Lag Bolts (4) Large Zinc Plated Mounting Washers (4) 5/8 x

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS CREATING POSITIVE CUSTOMER EXPERIENCES INSTALLATION INSTRUCTIONS Universal Low Profile Tilt Mount for 42 to 63 Flat Panels NORTH AMERICA 3130 East Miraloma Avenue Anaheim, CA 92806 USA USA and Canada Phone:

More information

INSTRUCTION MANUAL LCD TV BRACKET WM-3968

INSTRUCTION MANUAL LCD TV BRACKET WM-3968 INSTRUCTION MANUAL LCD TV BRACKET WM-3968 DEAR CUSTOMER In order to achieve the best performance of your product, please read this instruction manual carefully before using, and keep it for future reference.

More information

v1.0 ASSEMBLY GUIDE Mia Wide Bookcase

v1.0 ASSEMBLY GUIDE Mia Wide Bookcase v1.0 ASSEMBLY GUIDE Mia Wide Bookcase Components Upon unpacking your bookcase from it s delivery box, you should have the pieces shown. Follow the steps on the next pages to assemble your new bookcase.

More information

Barnside Pantry IMPORTANT NOTE Carefully remove all the parts from the carton and put them individually on a soft cloth to prevent scratch

Barnside Pantry IMPORTANT NOTE Carefully remove all the parts from the carton and put them individually on a soft cloth to prevent scratch 88 5516 653 Barnside Pantry IMPORTANT NOTE Carefully remove all the parts from the carton and put them individually on a soft cloth to prevent scratches or other damage occurring to the parts. We have

More information